

7430

# Certificate of Analysis



Date : 16/02/2011  
Account No : S115  
Del Note No : 1588  
Order No : 12096

Customer Address

Specification	Description	Size	Batch No.
AWS E Ni Ci	AWS E Ni Ci	2.50mm	110138

Mn	Ni	Fe
2.0	97.0	1.0

WE CERTIFY THAT THE MATERIALS DETAILED ON THIS CERTIFICATE OF ANALYSIS  
COMPLIES WITH THE LISTED SPECIFICATIONS AND ORDER REQUIREMENTS

A handwritten signature in black ink, appearing to be 'WJP', is written over a light grey circular stamp.

PRODUCTION DIRECTOR

---

VAT Reg No. 410 0446 18 - Registered No. 960787

Comments :